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4 Test Summary

Report No: GTSE12030023801

Test Item Section in CFR 47 Result
Antenna requirement 15.203/15.247 (c) Pass
AC Power Line Conducted Emission 15.207 Pass
Conducted Peak Output Power 15.247 (b)(3) Pass
6dB Occupied Bandwidth 15.247 (a)(2) Pass
Power Spectral Density 15.247 (e) Pass
Band Edge 15.247(d) Pass
Spurious Emission 15.205/15.209 Pass

Pass: The EUT complies with the essential requirements in the standard.
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2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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5 General Information

5.1 Client Information

Report No: GTSE12030023801

Applicant:

RF Technology Co., Ltd

Address of Applicant:

Building 4, Baokun Industrial Park, Dalang Street, Longhua New District,
Shenzhen, China

Manufacturer:

SHEN ZHEN RFLC ELECTRONIC CO., LTD

Address of Manufacturer/

Building 4, Baokun Industrial Park, Dalang Street, Longhua New District,
Shenzhen, China

Factory:

SHEN ZHEN RFLC ELECTRONIC CO., LTD

Address of Factory:

Building 4, Baokun Industrial Park, Dalang Street, Longhua New District,
Shenzhen, China

5.2 General Description of E.U.T.

Product Name:

Tablet PC / MID

Model No.:

M705, M701, M702, M706, M707, M708, M709, M710, M711, M712, M713,
M716, M717, M718, M719, M721, M801, M802, M803, M805, M901, M902,
M903, M905, M101, M102, M103, M105, M106, M107, M108

Operation Frequency:

2412MHz~2462MHz (802.11b/802.11g/802.11n(H20))
2422MHz~2452MHz (802.11n(H40))

Channel numbers:

11 for 802.11b/802.11g /802.11n(H20)
7 for 802.11(H40)

Channel separation:

5MHz

Modulation technology:
(IEEE 802.11b)

Direct Sequence Spread Spectrum (DSSS)

Modulation technology:
(IEEE 802.11g/802.11n)

Orthogonal Frequency Division Multiplexing(OFDM)

Antenna Type:

Integral

Antenna gain:

0dBi(declare by Applicant)

Power supply:

MODEL: CMW05020-001

Input: AC 100-240V 50-60Hz 0.2A
Output: DC 5V 2A

DC 3.7V Li-ion rechargeable battery

Remark: Only the model No. M705 was tested. M701, M702, M706, M707, M708, M709,
M710, M711, M712, M713, M716, M717, M718, M719, M721, M801, M802, M803,
M805, M901, M902, M903, M905, M101, M102, M103, M105, M106, M107, M108
and M705 are differences for model name and appearance color.
Global United Technology Services Co., Ltd. Project No.: GTSE120300238RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
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Report No: GTSE12030023801

Operation Frequency each of channel

Channel Frequency Channel Frequency Channel Frequency Channel Frequency
1 2412MHz 4 2427MHz 7 2442MHz 10 2457MHz
2 2417MHz 5 2432MHz 8 2447MHz 11 2462MHz
3 2422MHz 6 2437MHz 9 2452MHz
Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the middle frequency, and
the highest frequency of channel were selected to perform the test, and the selected channel see below:

802.11b/802.11g/ 802.11n(H20)

Channel Frequency
The lowest channel 2412MHz
The middle channel 2437MHz
The Highest channel 2462MHz

802.11n(H40)

Channel Frequency
The lowest channel 2422MHz
The middle channel 2437MHz
The Highest channel 2452MHz

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120300238RF
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Report No: GTSE12030023801

5.3 Test mode

WIFI mode Keep transmitting mode

We have verified the construction and function in typical operation. All the test modes were carried out with the EUT in
transmitting operation, which was shown in this test report and defined as follows:

Per-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.

Mode Data rate
802.11b 1Mbps
802.11g 6Mbps

802.11n(H20) 6.5Mbps
802.11n(H40) 13.0Mbps

Final Test Mode:

According to ANSI C63.4 standards, the test results are both the “worst case” and “worst setup” 1Mbps for 802.11b, 6Mbps

for 802.11g , 6.5Mbps for 802.11n(H20), 13Mbps for 802.11n(H40)

5.4 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

e FCC —Registration No.: 600491

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and
fuly described in a report filed with the (FCC) Federal Communications Commission.

The acceptance letter from the FCC is maintained in out files. Registration 600491, July 20, 2010.
e Industry Canada (IC)

The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. Has been

Registered by Certification and Engineering Bureau of Industry Canada for radio equipment testing with Registration

No.: 9079A-1.

5.5 Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.
Address: 2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District, Shenzhen, China
Tel: 0755-27798480

Fax: 0755-27798960

5.6 Other Information Requested by the Customer

None.

5.7 Description of Support Units

None.

Global United Technology Services Co., Ltd. Project No.: GTSE120300238RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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5.8 Test Instruments list

Report No: GTSE12030023801

Radiated Emission:

Item Test Equipment Manufacturer Model No. InvEr:)tlory (n?na;l-'c?c?-t;y) i::;:}:jedij?)e
1 3m Semi- Anechoic ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 Mar. 30 2011 | Mar. 29 2012
Chamber
Control Room ZhongYu Electron | 6.2(L)*2.5(W)*2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 Jul. 04 2011 Jul. 03 2012
4 BiConiLog Antenna SCHWARZBECK VULB9163 GTS214 Feb. 252012 | Feb. 24 2013
MESS-ELEKTRONIK
Double -ridged waveguidey, SCHWARZBECK
5 9120D-829 GTS208 | June 302011 | June 29 2012
horn MESS-ELEKTRONIK
6 Horn Antenna ETS-LINDGREN 3160 GTS217 Mar. 30 2011 | Mar. 29 2012
7 EMI Test Software AUDIX E3 N/A N/A N/A
8 Coaxial Cable GTS N/A GTS213 Apr. 012011 | Mar. 312012
9 Coaxial Cable GTS N/A GTS211 Apr. 012011 | Mar. 312012
10 Coaxial cable GTS N/A GTS210 Apr. 012011 | Mar. 312012
11 Coaxial Cable GTS N/A GTS212 Apr. 01 2011 Mar. 31 2012
12 | Amplifier(100kHz-3GHz) HP 8347A GTS204 Jul. 04 2011 Jul. 03 2012
13 | Amplifier(2GHz-20GHz) HP 8349B GTS206 Jul. 04 2011 Jul. 03 2012
Pre-amplifier AFS33-18002
14 Rohde & Schwarz GTS218 | June 30 2011 | June 29 2012
(18-26GHz) 650-30-8P-44
15 Band filter Amindeon 82346 GTS219 | June 30 2011 | June 29 2012

Conducted Emission:

Item Test Equipment Manufacturer Model No. Inv;r:)t.ory (rr?ril-.(?da-t;y) C(:r?ql;rl?_t:jedija;t)e
1 Shielding Room ZhongYu Electron | 7.0(L)x3.0(W)x3.0(H) | GTS252 Jul. 04 2011 Jul. 03 2012
2 EMI Test Receiver Rohde & Schwarz ESCS30 GTS223 Jul. 04 2011 Jul. 03 2012
3 10dB Pulse Limit Rohde & Schwarz N/A GTS224 Jul. 04 2011 Jul. 03 2012
4 LISN Mgggvgf;(zsgggn( NSLK 8127 GTS226 Jul. 04 2011 Jul. 03 2012
5 LISN ETS-LINDGREN 3816/2 GTS232 Jul. 04 2011 Jul. 03 2012
6 Coaxial Cable GTS N/A GTS227 Apr. 012011 | Mar. 312012
7 EMI Test Software AUDIX E3 N/A N/A N/A

Global United Technology Services Co., Ltd.

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
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Report No: GTSE12030023801

6  Testresults and Measurement Data
6.1 Antennarequirement:

Standard requirement: ‘ FCC Part15 C Section 15.203 /247(c)
15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. The use of a permanently attached antenna or of an antenna that uses a
unique coupling to the intentional radiator, the manufacturer may design the unit so that a broken antenna can be
replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.

15.247(c) (1)(i) requirement:
(i) Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed. Point-to-point operations may

employ transmitting antennas with directional gain greater than 6dBi provided the maximum conducted output

power of the intentional radiator is reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds
6dBi.

E.U.T Antenna:

The antenna is Integral antenna, the best case gain of the antenna is 0dBi

Global United Technology Services Co., Ltd.

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Project No.: GTSE120300238RF
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6.2 Conducted Emissions

Test Requirement: FCC Part15 C Section 15.207
Test Method: ANSI C63.4:2003
Test Frequency Range: 150KHz to 30MHz
Class / Severity: Class B
Receiver setup: RBW=9KHz, VBW=30KHz, Sweep time=auto
Limit: Limit (dBuV)
F MH
requency range (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test setup: Reference Plane
| LISN LISN
40cm 80cm
=X Filter |— AC power
Equipment E.UT
EMI
Receiver
Test table/Insulation plane
Remark:
ELUT Fquipment Under Test
LISN Line Impedence Stabilization Network
Test table height=0 8m
Test procedure: 1. The E.U.T and simulators are connected to the main power through a line

impedance stabilization network (L.I.S.N.). This provides a 500hm/50uH
coupling impedance for the measuring equipment.

2. The peripheral devices are also connected to the main power through a LISN
that provides a 50ohm/50uH coupling impedance with 50ohm termination.
(Please refer to the block diagram of the test setup and photographs).

3. Both sides of A.C. line are checked for maximum conducted interference. In
order to find the maximum emission, the relative positions of equipment and all
of the interface cables must be changed according to ANSI C63.4: 2003 on
conducted measurement.

Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details
Test results: Pass

Measurement data:

Global United Technology Services Co., Ltd. Project No.: GTSE120300238RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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Line:

80 L el (HUY)

0

o __ﬂ-__-‘____‘\‘_‘_‘_h\— FCC PART 15 CLASSE QP
e J

50 - "&1 FCC PART15 CLASSE AV

=

an ¥ 1
30
20
10

- u,15 ud ] 1 K 3 10 20 30

Frequency (MHz)
Condition : FCC PART15 CLASSB QF LISN{2011) LINE
Test Nade : Wifi mode
Test Engineer: Aarons
Read LISN Cable Limit  Ower
Freq Lewel Factor Loss Level Line Limit Remark

NHz  dBuV db db dBuV dBuV 4B

| 0,212 47,46 0,85 0,10 48.21 £3.14 -14.93 QP
2 0,212 38.56 0.65 010 39 31 53.14 -13. 83 Averaze
3 0.348 47.74 0.59 0,10 48.43 59.00 -10.57 QP
g 0,348 39,858 0,59 010 40,27 49,00 -8 T3 Average
5 0,564 47,31 0.5 0,10 47.9% L6000 -E 05 QP
B 0.56d4 3921 0.5d 0,10 39.85 d6.00 -6.15 Average
7 0779 47,18  0.50 0,10 47.78 b&&. 00 -E 22 OF
8 0,779 40,21  0.50 0,10 40,281 46.00 -5.19 Average
] 2,285 47.95  0.39 0,10 48.44 56 .00 ~7.56 QP
10 2,286 38,56 0.3% 010 39.05 d6.00 -6 95 Average
11 17.568 44.20 0.16 0,21 44,57 60.00 -15.43 P
12 17.568 36.24 0,16 0.21 36,61 50,00 -13.39 Averaze
Global United Technology Services Co., Ltd. Project No.: GTSE120300238RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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Report No: GTSE12030023801

Neutral:
al-,ILE‘HEI {(dBuv)
Fil}
e FCC PART15 CLASSE OP
ﬁﬂ . -‘_""--._._H_H__ |
50 ] -—-_1:___‘_%_2 5 . e FCC PART1% (;LASEB av
10 [ f {"“"‘*’M‘w R T N
! '4?ﬂ ﬂvﬁﬁ
30 M
afly |
0
]
_15.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Condition : FOC PART15 CLASSB QP LISN(2011) NEUTRAL
Test Mode ; Wifi mode
Test Engineer: Aarons
Read LISN Cakle Limit  Ower

Freq Level Factor Loss Level Line Limit Remark

MHz  dBuV db dé  dBuV  dBuV db

1 0.282 4¢6.13 0.62 0,10 46,85 60,76 =13. 91 Peak
2 0.402 47.54 0.58 0,10 48,22 57.381 -9.59 Peak
3 0.779 44,28 0.50 0.10 44.88 56.00 -11.12 Peak
q 2,249 43,17 0.39  0.10 43,66 56,00 -1Z. 34 Peak
5 £.194 44,51 0,29 0,10 44,90 60,00 -15, 10 Peak
6 17.291 44.03 0.16 0.20 44.39 60.00 -15.61 Peak

Notes:

1. An initial pre-scan was performed on the line and neutral lines with peak detector.

2. Quasi-Peak and Average measurement were performed at the frequencies with maximized peak emission.
3. Final Level =Receiver Read level + LISN Factor + Cable Loss

Global United Technology Services Co., Ltd. Project No.: GTSE120300238RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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6.3 Conducted Peak Output Power

Report No: GTSE12030023801

Test Requirement:

FCC Part15 C Section 15.247 (b)(3)

Test Method:

ANSI C63.4:2003 and KDB558074 D01 Meas Guidance

Limit:

30dBm

Test setup:

Spectrum Analyzer

o o
i e o

~]
o i o

[— e |

oD

E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 5.8 for details

Test mode:

Refer to section 5.3 for details

Test results:

Pass

Measurement Data

Peak Output Power (dBm)

Test CH Limit(dBm) Result
802.11b 802.11g 802.11n(H20) 802.11n(H40)
Lowest 9.86 10.02 9.76 9.26
Middle 9.78 9.60 9.44 9.14 30.00 Pass
Highest 9.75 9.25 9.29 9.07

The max output power is 10.02dBm (10.05mW )< 60/f (60/2.437GHz =24.62mW ),So no SAR required .

Test plot as follows:

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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Report No: GTSE12030023801

‘ Test mode: 802.11b
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 1.82 dBm
Ref 21 dBm *Att 20 dB SWT 5 ms 2.413050000 GHz
20 Offget 1 dB
1 -
o =
/_,_,_:—_;—"" H
c___/‘ R
B
VGl —-20
LVL
—--30
—-40
—-50
—-g0 PS
L _7o 3DB
AC
Center 2.412 GHz 1.5 MHz/ Span 15 MHz
Tx Channel
Bandwidth 14 MHz Power 9.86 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 1.71 dBm
Ref 21 dBm *Att 20 dB SWT 5 ms 2.438005000 GHz
20 Offset 1 dB
—10 T
-0 X [ A |
— —":Ir/ [ ——
%Gl —-20
LVL
—-30
—-40
—-50
—-60 PS
| _70 3DB
AC
Center 2.437 GHz 1.5 MHz/ Span 15 MHz
Tx Channel
Bandwidth 14 MHz Power 9.78 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 1.71 dBm
Ref 21 dBm *Att 20 dB SWT 5 ms 2.463080000 GHz
29 Offset 1 dB
-0 = [ A
/_P_F’- e —
T N—]
1 PK|
VGl —-20
LVL
—-30
—-40
—-50
L _g0 PS
__7o0 3DB
AC
Center 2.462 GHz 1.5 MHz/ Span 15 MHz
Tx Channel
Bandwidth 14 MHz Power 9.75 dBm

Highest channel

Global United Technology Services Co., Ltd.

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102
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‘ Test mode: 802.11g
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -0.73 dBm
Ref 21 dBm *Att 20 dB SWT 5 ms 2.408550000 GHz
20 ffset 1 dB
—10
1
o =
TS
MAXH —/:‘_ZG
M LV
—-30
—-40
—-50
- _60 PS
70 30B
AC
Center 2.412 GHz 2.5 MHz/ Span 25 MHz

Tx Channel
Bandwidth 22 MHz Power

Lowest channel

*RBW 1 MHz
*VBW 3 MHz

Ref 21 dBm *Att 20 dB SWT 5 ms

10.02 dBm

Marker 1 [T1 ]
-1.15 dBm
2.433575000 GHz

20 ffset 1 dB
—10

M v

PS
3DB

AC

Center 2.437 GHz 2.5 MHz/

Tx Channel
Bandwidth 22 MHz Power

Middle channel

*RBW 1 MHz
*VBW 3 MHz

Ref 21 dBm *Att 20 dB SWT 5 ms

Span 25 MHz

9.60 dBm

Marker 1 [T1 ]
-1.51 dBm
2.458475000 GHz

20 ffset 1 dB
—10

-0 ———— %

e

MAXH j(}-

—-30

--40

—-50

—-60

PS
3DB

—-70

AC

Center 2.462 GHz 2.5 MHz/

Tx Channel
Bandwidth 22 MHz Power

Highest channel

Span 25 MHz

9.25 dBm

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120300238RF
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Report No: GTSE12030023801

‘ Test mode: 802.11n(H20)
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -0.81 dBm
Ref 21 dBm *Att 20 dB SWT 5 ms 2.412300000 GHz
20 ffset 1 dB
—10
1
-0 —— — == —_
1 PRI ‘\\\k
(Gl -2
I RV
—-30
--40
—-50
- _60 PS
L _70 3DB
AC
Center 2.412 GHz 2.5 MHz/ Span 25 MHz
Tx Channel
Bandwidth 22 MHz Power 9.76 dBm
Lowest channel
“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -1.18 dBm
Ref 21 dBm *Att 20 dB SWT 5 ms 2.437275000 GHz
20 ffset 1 dB
—10
1
A
-0 — e LA
1 PRI [ ™~
VGl —-2
RN RV
—-30
—-40
—-50
—-60 PS
—_70 3DB
AC
Center 2.437 GHz 2.5 MHz/ Span 25 MHz
Tx Channel
Bandwidth 22 MHz Power 9.44 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -1.33 dBm
Ref 21 dBm *Att 20 dB SWT 5 ms 2.462350000 GHz
20 ffset 1 dB
—10
1
o Ly
TF
(vGl —-20
ol
—-30
—-40
—-50
- _60 PS
L _70 3DB
AC
Center 2.462 GHz 2.5 MHz/ Span 25 MHz
Tx Channel
Bandwidth 22 MHz Power 9.29 dBm

Highest channel

Global United Technology Services Co., Ltd.

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120300238RF
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Report No: GTSE12030023801

‘ Test mode:

802.11n(H40)

®

*RBW 1 MHz

Marker 1 [T1 ]

*VBW 3 MHz -3.36 dBm
Ref 21 dBm *Att 20 dB SWT 5 ms 2.411750000 GHz
20 ffset 1 dB
—10
o 1
/\,-\_,/\,___ﬁ,_/ N~ ﬂ/\,_m.._ ———e
—-10
o0l 1/ N
/1 LVL
—-30
Y N
~40
—-50
- _60 PS
L _70 3DB
AC
Center 2.422 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 44 MHz Power 9.26 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -3.46 dBm
Ref 21 dBm *Att 20 dB SWT 5 ms 2.426800000 GHz
20 ffset 1 dB
—10
o
L~ _/Jxvavﬁv‘ﬂ,-w~_,~\m N s SN
0 /f\,__ ’_//\H-w VH
1 PK / \
IXG] —-20 7
N LVL
—-30
W/ N
~40
—-50
L 60 PS
L _70 3DB
AC
Center 2.437 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 44 MHz Power 9.14 dBm
Middle channel
“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -3.53 dBm
Ref 21 dBm *Att 20 dB SWT 5 ms 2.441700000 GHz
20 ffset 1 dB
—10
o
N [N Y
0 g Sy ’J/"~—~f A
1 PK / \
3G —-20
/% \\ LVL
—-30
L/ N
Y.
—-50
60 PS
| _70 3DB
AC

Center 2.452 GHz

Tx Channel
Bandwidth

5 MHz/
44 MHz

Power

Highest channel

Span 50 MHz

9.07 dBm

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120300238RF
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6.4 Emission Bandwidth

Report No: GTSE12030023801

Test Requirement:

FCC Part15 C Section 15.247 (a)(2)

Test Method:

ANSI C63.4:2003 and KDB558074 D01 Meas Guidance

Limit:

>500KHz

Test setup:

Spectrum Analyzer

o o
i e o

~]
o i o

[— e |

oD

E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 5.8 for details

Test mode: Refer to section 5.3 for details
Test results: Pass
Measurement Data
Emission Bandwidth (MHz)
Test CH Limit(KHz) Result
802.11b 802.11g 802.11n(H20) 802.11n(H40)
Lowest 10.19 16.55 17.67 35.98
Middle 10.19 16.47 17.75 35.98 >500 Pass
Highest 10.22 16.51 17.59 36.06

Test plot as follows:

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120300238RF

Page 18 of 68




Report No: GTSE12030023801

Test mode: 802.11b

® RBW 300 KkHz Delta 3 [T1 ]
“VBIW 1 MHz 6.16 dB
Ref 21 dBm Att 20 dB SWT 5 ms -6.090576923 MHz
20 offdet 1 dB Warkdr T LTL(1
80 dBm
2.413004000 GHz|IEM
B Deltd 2 [T1
1 Py 72 dB
MAXH 1 4.10173¢769 MHz
L
N WAVAY) \N\ /\j\/ A A

Center 2.412 GHz 1.5 MHz/ Span 15 MHz

Lowest channel

® RBW 300 kHz Delta 3 [T1 ]
VBW 1 MHz 6.26 dB

Ref 21 dBm Att 20 dB SWT 5 ms -5.619615385 MHz

20 Off$et 1 gB Varkdr 1T LT1]T
84 dBr

2437524000 ohz [N
Deltd 2 [71
P .83 dB
1 4572602308 WHz

3 \VAVAY 2
p1 -\ Aerd X

Center 2.437 GHz 1.5 MHz/ Span 15 MHz

Middle channel

® RBW 300 kHz Delta 3 [T1 ]
VBI 1 MHz R
Ref 21 dBm Ate 20 dB ST 5 ms 6.105576923
70 offfet 1 4o Tarkgr T LTITT
87 den

2.46101¢000 cHz |
Deltd 2 [T1

.43 dB
1 4.110769231 WHz

N N\@?N\/WM SAVaV

iy

Center 2.462 GHz 1.5 MHz/ span 15 MHz

Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE120300238RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 19 of 68



Report No: GTSE12030023801

Test mode:

802.11g

“RBW 300 kHz Delta 3 [T1 ]
VBW 1 MHz -6.98 dB
Ref 21 dBm Att 20 dB SWT 5 ms -13.060897436 MHz
2o offget 1 48 Warkar T LTI1T
-.21 dem
2.41680000 GHz ||IEN
i Deltd 2 [71
-4.99 dB
23 WHz
1
L relrnma Tl ey
1 /1} 1 dBm \\
Center 2.412 GHz 2.5 MHz/ Span 25 Wz

Ref 21 dBm

Lowest channel

[207 Offget 1 dB

RBW 300 KHz Delta 3 [T1 ]

“VBW 1 MHz 5.92 dB

Att 20 dB SWT 5 ms 12.980769231 MHz
Markqr 1 LT1]T

-6$.80 dBm
2.441804000 GHz [N

Deltd 2 [T1
dB

MHz

3.48;

dBm

D1 f

Center 2.437 GHz

2.5 MHz/

Middle channel

“RBW 300 kHz

Span 25 MHz

Delta 3

(RES |

VBW 1 MHz -6.98 dB
Ref 21 dBm Att 20 dB SWT 5 ms -13.020833333 MHz
20 Offyet 1 4B arkqr 1 LTL1(]
99 dBm
2466809000 GHz |
Deltd 2 [T1
-4.62 dB
5.485574023 whz|
1
L it VAW AN hoA 2
1 7[ 9 dBm \\
P
Center 2.462 GHz 2.5 WHz/ Span 25 MHz

Highest channe

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120300238RF

Page 20 of 68



Report No

: GTSE12030023801

Test mode: 802.11n(H20)

“RBW 300 kHz

VBW 1 MHz
Ref 21 dBm Att 20 dB SWT 5 ms
20" Off$et 1 4B Warkar T LTI1T
-4.28 dem
2408724000 GHz M
Deltd 2 [71
1 PK -4.51 dB
AXH] 5568910256 MHz
T
PPNV NV N

Center 2.412 GHz 2.5 MHz/ Span 25 MHz

Lowest channel

® RBW 300 kHz pelta 3 [T1 1
“VBW 1 MHz 5.75 dB
Ref 21 dBm Ate 20 dB ST 5 ms 13.581730769 MHz

F20 offget 1 g8 Markqr 1 LT1]T
~¢.35 dem

2441674000 GHz [N
bettd 2 11

—4.97 B
4.16666¢667 MHz

3_ vt

11/12. 5 dén \

Center 2.437 GHz 2.5 MHz/ Span 25 MHz

Middle channel

® RBW 300 kHz Delta 3 [T1 1
VB 1 MHz -5.17 dB
Ref 21 dBm Att 20 dB SWT 5 ms 12.059294872 MHz
20 Offjet 1 4B arkdr T OTI(T
74 dBm
2.458724000 GHz | M
Deltd 2 [T1
.49 dB
5.528846154 WHz
1
2 Www LI AN AAr 3
71u. i \
o
Center 2.462 GHz 2.5 WHz/ Span 25 MHz

Highest channel

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.

: GTSE120300238RF
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Test mode:

802.11n(H40)

Ref 21 dBm

“RBW 1 MHz
VBW 3 MHz

Att 20 dB SWT 5 ms

Delta 3

[RERN |

-5.98 dB

2o offget 1 48 Warkar T LTI1T
-2.82 dem
2.411754000 GHz [N
i Deltd 2 [71
1 PK $.73 dB
IES) 15 Wz

I W A o

Center 2.422 GHz

Ref 21 dBm

5 MHz/

Lowest channel

Span 50 MHz

[207 Offget 1 dB

RBW 1 MHz Delta 3 [T1 ]
“VBW 3 MHz 5.58 dB
Att 20 dB SWT 5 ms 28.125000000 MHz
Markqr 1 LT1]T

-2.83 dBm

2426804000 GHz [N

Deltd 2 [T1

94 dB
64103 MHz

D1 /£8.83 dBm

Center 2.437 GHz

5 MHz/

Middle channel

Span 50 MHz

RBI 1 MHz Delta 3 [T1 ]
VBW 3 MHz -5.86 dB
Ref 21 dBm Att 20 dB SWT 5 ms 28.285256410 MHz
20 Offg$et 1 g8 Varkgr 1 LTL1]1
52 dBnm
2.441704000 cHz | M
Deltd 2 [T1
.99 dB
7.772439897 MHz
P ALJ\/\,\,WA—\/\ [~ 3
- w/ o "
Center 2.452 GHz 5 MHz/ Span 50 MHz

Highest channel

Global United Technology Services Co., Ltd.

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120300238RF
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Report No: GTSE12030023801

6.5 Power Spectral Density

Test Requirement: FCC Part15 C Section 15.247 (e)
Test Method: ANSI C63.4:2003 and KDB558074 D01 Meas Guidance
Limit: 8dBm
Test setup:
Spectrum Analyzer
1 = ggg
s o |
aREESs B.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details
Test results: Pass

Measurement Data

Power Spectral Density Power Spectral Density o
Test CH (dBm/100KHz) BWCF (dBm/3KHz) Limit Result
(dBm/3KHz)
802.11b 802.11g 802.11b 802.11g
Lowest -3.48 -11.99 -15.20 -18.68 -27.19
Middle -3.47 -12.79 -15.20 -18.67 -27.99 8.00 Pass
Highest -3.60 -15.14 -15.20 -18.80 -30.34
Power Spectral Density Power Spectral Density o
Test CH (dBm/100KHz) BWCF (dBm/3KHzZ) Limit Result
(dBm/3KHz)
802.11n(H20) | 802.11n(H40) 802.11n(H20) | 802.11n(H40)
Lowest -11.85 -15.39 -15.20 -27.05 -30.59
Middle -12.16 -15.46 -15.20 -27.36 -30.66 8.00 Pass
Highest -12.20 -15.49 -15.20 -27.40 -30.69
Remark: BWCF = 10log(3 kHz/100 kHz)= -15.20dB
Test plot as follows:
Global United Technology Services Co., Ltd. Project No.: GTSE120300238RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 23 of 68
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Report No: GTSE12030023801

‘ Test mode:

802.11b

@

=
o
=

VAXH

Ref 21 dBm

Att 20 dB

RBW 100 kHz
VBW 300 kHz
SWT 10 ms

Marker 1 [T1 ]
3.48 dBm
2.412495000 GHz

20 offjet 1 g8

M

Jdaay

Center 2.412 GHz

Ref 21 dBm

1.5 MHz/

Span 15 MHz

Lowest channel

Att 20 dB

RBW 100 kHz
VBW 300 kHz
SWT 10 ms

Marker 1 [T1 ]
-3.47 dem
2.437495000 GHz

20 offget 1 g8

e

Sy

L/

Center 2.437 GHz

Ref 21 dBm

1.5 WMHz/

Span 15 MHz

Middle channel

Att 20 dB

“RBW 100 kHz
VBW 300 kHz
SWT 10 ms

Marker 1 [T1 ]
-3.60 dBm
2.461490000 GHz

20 Offyet 1 gB

L/

Center 2.462 GHz

1.5 WMHz/

Span 15 MHz

Highest channel

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120300238RF
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Test mode: 802.11g

® REW 100 KHz Marker 1 [T1 ]
“VBIW 300 kHz 11.99 dem
Ref 21 dBm Att 20 dB SWT 10 ms 2.416150000 GHz
20 offjet 1 g8
L | A
e
L 1
/,NNNWNV MWNW (JW\W/"« '
\ ot
WA P
Center 2.412 GHz 2.5 WHz/ Span 25 MHz
® RBW 100 kHz Marker 1 [T1 ]
VBIW 300 kHz -12.79 dem
Ref 21 dBm Att 20 dB SWT 10 ms 2.441150000 GHz
20 offget 1 g8
L (Al
L

Center 2.437 GHz 2.5 WMHz/ Span 25 MHz

Middle channel
® “RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -15.14 dBm

Ref 21 dBm Att 20 dB SWT 10 ms 2.458025000 GHz

20 Offyet 1 gB

Center 2.462 GHz 2.5 WHz/ Span 25 MHz

Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE120300238RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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Report No: GTSE12030023801

| Test mode: 802.11n(H20)
® “RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz -11.85 dBm

Ref 21 dBm ALt 20 dB SWT 10 ms 2.413600000 GHz

F20~offget 1 g8

Center 2.412 GHz 2.5 MHz/ span 25

Lowest channel

RBW 100 KHz Marker 1 [T1 ]

“VBW 300 kHz
SWT 10 ms

Ref 21 dBm Att 20 dB

MHZ

12.16 dBm
2.430100000 GHz

[207 Offget 1

Center 2.437 GHz 2.5 MHz/

Middle channel

“RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]

-12.

Span 25 MHz

20 dBm
00 GHz

Ref 21 dBm Att 20 dB SWT 10 ms 2.4638750(
20 Offget 1 d8B
(Al
o
B
2.5 MHz/ Span 25 MHz

Center 2.462 GHz

Highest channel

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE120300238RF
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Report No: GTSE12030023801

| Test mode: 802.11n(H40)

® “RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -15.39 dém
Ref 21 dBm Att 20 dB SWT 20 ms 2.427950000 GHz
20 otfdet 1 98
(A]
1Pk
AXH
1
L " o
(MW’“ Wy iy | i i “««u‘]
VV wv
Center 2.422 GHz 5 MHz/ Span 50 HHz
® RBW 100 kHz Marker 1 [T1 ]
“VBW 300 KkHz 15.46 dem
Ref 21 dBm Att 20 dB SWT 20 ms 2.443000000 GHz
[207 Offget 1 dB
(Al
1 PK
WAXH
1
[T Aot | bt P A it
(,Hy‘\\r Il el W‘W
ZMVW uv
Center 2.437 GHz 5 MHz/ Span 50 MHz
® “RBW 100 kHz Marker 1 [T1 ]
VBIW 300 KkHz -15.49 den
Ref 21 dem Att 20 dB SWT 20 ms 2.458000000 GHz
20 offfet 1 db
(Al
1 Py
AXH

Ay sy | P iy :

o 1A | M
v W

Center 2.452 GHz 5 MHz/ Span 50 MHz

Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE120300238RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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Report No: GTSE12030023801

6.6 Band edges
6.6.1 Conducted Emission Method

Test Requirement: FCC Part15 C Section 15.247 (d)
Test Method: ANSI C63.4:2003 and KDB558074 D01 Meas Guidance
Limit: In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the 100
kHz bandwidth within the band that contains the highest level of the desired power,
based on either an RF conducted or a radiated measurement.
Test setup: Spectrum Analyzer
s
A= OO
Y o |
= =5 E.U.T
]
Non-Conducted Table
Ground Reference Plane
Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details
Test results: Pass

Test plot as follows:

Global United Technology Services Co., Ltd. Project No.: GTSE120300238RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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Test mode:

® RBW 100 kHz Marker 3 [T1 ]
VBI 300 KkHz -42.77 den
Ref 21 dBm Att 20 dB SWT 20 ms 2.400000000 GHz
20 offget 1 go Varkdr T T[T
-3.61 dem
2411504000 GHz [N
B Varkdr 2 [T1[1
1 P4 -2¢.60 dem
MED 2. 403364385 chz|
[ lo1 -3.6{ d&m MM
L I
T 0 bser o },JV '\i\

] | V il o,
risoa4¥ Westifd
Center 2.412 GHz 5 MHz/ Span 50 MHz

® RBW 100 KHz Marker 3 [T1 ]
“VBW 300 Kz 46.19 dBr
Ref 21 dBm “Att 20 dB SWT 20 ms 2.400000000 GHz

20 offfet 1 B Warkdr T LTL1(T
13.76 dBm

2. 416154000 GHz | N

farkdr 2 [T1[1
1 PK 3428 dem
2.402684103 Ghz

D1 -13.76 dBm -

D2 -B3.76 dLs;/

o N

] s N

Center 2.412 GHz 5 MHz/ Span 50 MHz

Lowest channel

Report No: GTSE12030023801

802.11b

® RBW 100 kHz Varker 3 [T1 ]
VB 300 KHz -58.84 dBr
Ref 21 dBm Att 20 de SWT 20 ms 2.483500000 GHz
20 offfet 1 do Varkdr T T[T
-3.66 den
246250000 GHz [N
[ Varkdr 2 [T1[1
dBr

Ghz

D1 -3.6¢ dBm -

- v
2 -p3.66 dBm P %

_ Pl P,
sl N

=
£

Center 2.462 GHz 5 MHz/ Span 50 MHz

Highest channel

802.11g

® RBW 100 KHz Marker 3 [T1 ]
“VBI 300 kHz 59.87 dBm
Ref 21 dBm “Att 20 dB SWT 20 ms 2.483500000 GHz
[20 offfet 1 dB Varkdr I LTT]1
1§31 dBm
59300000 GHz | M
[ farkdr 2 1
1 P 3¢.16 dem

2.47103¢769 chz.

D1 -15.31 dBm — - -
P 9 G

‘
<1 |

D2 -B5.31 dB

- it "
TR mmw M%nu =" o

Center 2.462 GHz 5 MHz/ Span 50 MHz

Highest channel

Global United Technology Services Co., Ltd.

Project No.: GTSE120300238RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102
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Test mode: 802.11n(H20)

“RBW 100 kHz Marker 3 [T1 ] “RBW 100 kHz Marker 3 [T1 ]
VBW 300 kHz -43.93 dem VBW 300 kHz -58.75 dem
Ref 21 dBm Att 20 dB SWT 20 ms 2.400000000 GHz Ref 21 dBm Att 20 dB SWT 20 ms 2.483500000 GHz
20 offget 1 4B Markdr I LT11] 20 offget 1 4B Markdr I LT11]
-11.92 dem -12.30 dem
2405109000 Gz [N 2463609000 Gz /[N
Markdr 2 [T1[1 Markdr 2 [T1[1
1 PK] -33.00 dem -33.49 dem
; sozsafson ol z P i |
| 1 | 1
= D1 -11.92 dBm - = D1 -12.3 dBm T
D B ; i ol e
- 2 -B1.92 dﬁf it - 2> _B2.3 dem| L Gl
- i w B i
o »«W‘M e M M
Aol s !
Center 2.412 GHz 5 WMHz/ Span 50 MHz Center 2.462 GHz 5 WMHz/ Span 50 MHz

Lowest channel Highest channel

'Iée;t mode: 802.11n(H40)

RBIW 100 kHz Marker 3 [T1 ] RBIW 100 kHz Marker 3 [T1 ]
“VBW 300 kHz 48.22 dBm “VBW 300 kHz 59.02 dBm
Ref 21 dBm “Att 20 dB SWT 10 ms 2.400000000 GHz Ref 21 dBm “Att 20 dB SWT 10 ms GHz
T20 Offjet 1 qB T20 Offjet 1 qB
-1%.36 dBm .37 dBnm
2428104000 GHz || 000 GHz|IEM
I Varkdr 2 [T1[1 I ]
1 PK] -3¢.76 dBm 1 PK] 34.87 dem
L T - 1
b1 -15.36 dBm . Ty . b1 -15.37 dBm - . p—.
L. TR paply| Y ey, L. Aty [ oty
) Uv M N N \!v VV
I IRRTR A T ’/\K \}'\AMMI Ayl FHTIOU RN URTOTARY ) LAy,
Center 2.422 GHz 10 MHz/ Span 100 MHz Center 2.452 GHz 10 MHz/ Span 100 MHz

Lowest channel Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE120300238RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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6.6.2 Radiated Emission Method

Test Requirement: FCC Part15 C Section 15.209 and 15.205
Test Method: ANSI C63.4: 2003
Test Frequency Range: 30MHz to 25GHz, only worse case is reported
Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Remark
Peak 1MHz 3MHz Peak Value
Above 1GHz Peak 1MHz 10Hz Average Value
Limit: Frequency Limit (dBuV/m @3m) Remark
54.00 Average Value
Al 1GH

bove 1GHz 74.00 Peak Value

Test setup: ~
TT Antenna Tower
}----b 3m <..§........{ — Horn Antenna
EUT v /’
4m Spectrum

EI A Di\ Analyzer

Turn O.gm 'i‘

Table A A

1 1

Test Procedure: 1. The EUT was placed on the top of a rotating table 0.8 meters above the ground

at a 3 meter camber. The table was rotated 360 degrees to determine the
position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving antenna, which
was mounted on the top of a variable-height antenna tower.

3. The antenna height is varied from one meter to four meters above the ground to
determine the maximum value of the field strength. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

4. For each suspected emission, the EUT was arranged to its worst case and then
the antenna was tuned to heights from 1 meter to 4 meters and the rota table
was turned from O degrees to 360 degrees to find the maximum reading.

5. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the limit
specified, then testing could be stopped and the peak values of the EUT would
be reported. Otherwise the emissions that did not have 10dB margin would be
re-tested one by one using peak, quasi-peak or average method as specified
and then reported in a data sheet.

Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details
Test results: Pass

Remark:

Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

Measurement data:
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‘ Test mode: | 802.11b Test channel: Lowest
Peak value:
Frequency Read Level ?gifgfa Cable E;i?;:p Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) | (dBuV/m) | (dB)
2390.00 42.89 27.58 3.81 32.93 41.35 74.00 -32.65 Horizontal
2400.00 44.51 27.58 3.83 32.93 42.99 74.00 -31.01 Horizontal
2390.00 43.99 27.58 3.81 32.93 42.45 74.00 -31.55 Vertical
2400.00 44.71 27.58 3.83 32.93 43.19 74.00 -30.81 Vertical
Average value:
Frequency | Read Level ﬁ;:cr::a Cable E:j:;?p Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2390.00 30.39 27.58 3.81 32.93 28.85 54.00 -25.15 Horizontal
2400.00 31.21 27.58 3.83 32.93 29.69 54.00 -24.31 Horizontal
2390.00 31.99 27.58 3.81 32.93 30.45 54.00 -23.55 Vertical
2400.00 33.21 27.58 3.83 32.93 31.69 54.00 -22.31 Vertical
Test mode: 802.11b Test channel: Highest
Peak value:
Frequency Read Level ?gifgfa Cable E;i?g:p Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 44.62 27.52 3.89 32.99 43.04 74.00 -30.96 Horizontal
2500.00 43.35 27.55 3.90 33.00 41.80 74.00 -32.20 Horizontal
2483.50 44.92 27.52 3.89 32.99 43.34 74.00 -30.66 Vertical
2500.00 44.35 27.55 3.90 33.00 42.80 74.00 -31.20 Vertical
Average value:
Frequency | Read Level ?gifgfa Cable E;i?g:p Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) | (dB)
2483.50 32.12 27.52 3.89 32.99 30.54 54.00 -23.46 Horizontal
2500.00 30.35 27.55 3.90 33.00 28.80 54.00 -25.20 Horizontal
2483.50 32.72 27.52 3.89 32.99 31.14 54.00 -22.86 Vertical
2500.00 30.85 27.55 3.90 33.00 29.30 54.00 -24.70 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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‘ Test mode:

| 802.11g

Test channel: Lowest
Peak value:
Frequency | Read Level A:;i?:ra Cable PFrsca;trgrp Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2390.00 43.40 27.58 3.81 32.93 41.86 74.00 -32.14 Horizontal
2400.00 45.03 27.58 3.83 32.93 43.51 74.00 -30.49 Horizontal
2390.00 44.50 27.58 3.81 32.93 42.96 74.00 -31.04 Vertical
2400.00 45.23 27.58 3.83 32.93 43.71 74.00 -30.29 Vertical
Average value:
Frequency | Read Level A;;i?:ra Cable PFraestrgrp Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2390.00 30.90 27.58 3.81 32.93 29.36 54.00 -24.64 Horizontal
2400.00 31.73 27.58 3.83 32.93 30.21 54.00 -23.79 Horizontal
2390.00 32.50 27.58 3.81 32.93 30.96 54.00 -23.04 Vertical
2400.00 33.73 27.58 3.83 32.93 32.21 54.00 -21.79 Vertical
Test mode: 802.11g Test channel: Highest
Peak value:
Frequency | Read Level A:;i?:ra Cable PFrsca;trgrp Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 45.13 27.52 3.89 32.99 43.55 74.00 -30.45 Horizontal
2500.00 43.87 27.55 3.90 33.00 42.32 74.00 -31.68 Horizontal
2483.50 45.63 27.52 3.89 32.99 44.05 74.00 -29.95 Vertical
2500.00 44.57 27.55 3.90 33.00 43.02 74.00 -30.98 Vertical
Average value:
Frequency | Read Level A;;i?:ra Cable PFraestrgrp Level Limit Line | Over Limit Polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 32.63 27.52 3.89 32.99 31.05 54.00 -22.95 Horizontal
2500.00 30.87 27.55 3.90 33.00 29.32 54.00 -24.68 Horizontal
2483.50 33.23 27.52 3.89 32.99 31.65 54.00 -22.35 Vertical
2500.00 31.37 27.55 3.90 33.00 29.82 54.00 -24.18 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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| 802.11n(H20)

Test mode: Test channel: Lowest
Peak value:
Frequency | Read Level A:;i?;ra Cable P;:st’;p Level Limit Line | Over Limit | o . .
(MHz) (dBuV) @By | Loss@®) | A (dBuv/im) | (dBuV/m) (dB)
2390.00 43.17 27.58 3.81 32.93 41.63 74.00 -32.37 Horizontal
2400.00 44.77 27.58 3.83 32.93 43.25 74.00 -30.75 Horizontal
2390.00 44.27 27.58 3.81 32.93 4273 74.00 3127 Vertical
2400.00 44.97 27.58 3.83 32.93 43.45 74.00 -30.55 Vertical
Average value:
Frequency | Read Level A;;i?;ra Cable PFF:;Z:’ Level Limit Line | Over Limit | ..
(MHz) (dBuV) oy | Loss@®) | AL (dBuv/m) | (dBuV/m) (dB)
2390.00 30.67 27.58 3.81 32.93 29.13 54.00 24,87 Horizontal
2400.00 31.47 27.58 3.83 32.93 29.95 54.00 -24.05 Horizontal
2390.00 32.27 27.58 3.81 32.93 30.73 54.00 -23.27 Vertical
2400.00 33.47 27.58 3.83 32.93 31.95 54.00 -22.05 Vertical
Test mode: 802.11n(H20) Test channel: Highest
Peak value:
Frequency | Read Level A:;i?;ra Cable P;:st’;p Level Limit Line | Over Limit | o . .
(MHz) (dBuV) @By | Loss@®) | A (dBuv/im) | (dBuV/m) (dB)
2483.50 44.90 27.52 3.89 32.99 43.32 74.00 -30.68 Horizontal
2500.00 43.61 27.55 3.90 33.00 42.06 74.00 -31.94 Horizontal
2483.50 45.40 27.52 3.89 32.99 43.82 74.00 -30.18 Vertical
2500.00 44.31 27.55 3.90 33.00 4276 74.00 -31.24 Vertical
Average value:
Frequency | Read Level A;;i?;ra Cable PFF:;Z:’ Level Limit Line | Over Limit | ..
(MHz) (dBuV) By | Loss@®) | A (dBuv/m) | (dBuV/m) (dB)
2483.50 32.40 27.52 3.89 32.99 30.82 54.00 -23.18 Horizontal
2500.00 30.61 27.55 3.90 33.00 29.06 54.00 -24.94 Horizontal
2483.50 33.00 27.52 3.89 32.99 31.42 54.00 2258 Vertical
2500.00 31.11 27.55 3.90 33.00 29.56 54.00 24 44 Vertical
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| 802.11n(H40)

Test mode: Test channel: Lowest
Peak value:
Frequency | Read Level A:;i?;ra Cable P;:st’;p Level Limit Line | Over Limit | o . .
(MHz) (dBuV) @By | Loss@®) | A (dBuv/im) | (dBuV/m) (dB)
2390.00 43.63 27.58 3.81 32.93 42.09 74.00 -31.91 Horizontal
2400.00 45.29 27.58 3.83 32.93 4377 74.00 -30.23 Horizontal
2390.00 44.73 27.58 3.81 32.93 43.19 74.00 -30.81 Vertical
2400.00 45.49 27.58 3.83 32.93 43.97 74.00 -30.03 Vertical
Average value:
Frequency | Read Level A;;i?;ra Cable PFF:;Z:’ Level Limit Line | Over Limit | ..
(MHz) (dBuV) oy | Loss@®) | AL (dBuv/m) | (dBuV/m) (dB)
2390.00 31.13 27.58 3.81 32.93 29.59 54.00 2441 Horizontal
2400.00 31.99 27.58 3.83 32.93 30.47 54.00 -23.53 Horizontal
2390.00 3273 27.58 3.81 32.93 31.19 54.00 -22.81 Vertical
2400.00 33.99 27.58 3.83 32.93 32.47 54.00 -21.53 Vertical
Test mode: 802.11n(H40) Test channel: Highest
Peak value:
Frequency | Read Level A:;i?;ra Cable P;:st’;p Level Limit Line | Over Limit | o . .
(MHz) (dBuV) @By | Loss@®) | A (dBuv/im) | (dBuV/m) (dB)
2483.50 45.36 27.52 3.89 32.99 4378 74.00 -30.22 Horizontal
2500.00 44.13 27.55 3.90 33.00 4258 74.00 -31.42 Horizontal
2483.50 45.86 27.52 3.89 32.99 44.28 74.00 -29.72 Vertical
2500.00 44.83 27.55 3.90 33.00 43.28 74.00 -30.72 Vertical
Average value:
Frequency | Read Level A;;i?;ra Cable PFF:;Z:’ Level Limit Line | Over Limit | ..
(MHz) (dBuV) By | Loss@®) | A (dBuv/m) | (dBuV/m) (dB)
2483.50 32.86 27.52 3.89 32.99 31.28 54.00 2272 Horizontal
2500.00 31.13 27.55 3.90 33.00 29.58 54.00 2442 Horizontal
2483.50 33.46 27.52 3.89 32.99 31.88 54.00 2212 Vertical
2500.00 31.63 27.55 3.90 33.00 30.08 54.00 -23.92 Vertical
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6.7 Spurious Emission
6.7.1 Conducted Emission Method

Test Requirement: FCC Part15 C Section 15.247 (d)
Test Method: ANSI C63.4:2003 and KDB558074 D01 Meas Guidance
Limit: In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the 100
kHz bandwidth within the band that contains the highest level of the desired power,
based on either an RF conducted or a radiated measurement.
Test setup: Spectrum Analyzer
Y o |
Fa - Y o |
s o |
— oo E.U.T
(o
]
Non-Conducted Table
Ground Reference Plane
Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details
Test results: Pass

Test plot as follows:
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Test mode:

802.11b
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Highest channel

*RBW 100 kHz Marker 1 [T1 ] ® RBW 100 kHz Marker 1 [T1 ]
VBW 300 khHz -4.56 dem VBW 300 kHz -57.39 dBm
Ref 21 dBm Att 20 dB SWT 1s 2.462680000 GHz Ref 21 dBm Att 20 dB SWT 1.5 s 10.360000000 GHz
20 offget 1 4B [207 Offget 1 g8
| (Al |
1 Pyl
[AXH
1
D1 -3.6|dBn D1 -3.6|dBm
D2 -p3.4 den| D2 -p3.6 der

1
v
y\,-gdum.%v " T LY WO IR NSRRI [ITRTRIRI AT I IR TP W] ) IRPTRRR TN PR RO T TON] | WINPT WRY

Start 30 MHz 997 MHz/ Stop 10 GHz Start 10 GHz 1.5 GHz/ Stop 25 GHz

30MHz~10GHz 10GHz~25GHz

Test mode: 802.11g
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Test mode:

802.11n(H20)
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Middle channel
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6.7.2 Radiated Emission Method

Report No: GTSE12030023801

Test Requirement:

FCC Part15 C Section 15.209

Test Method:

ANSI| C63.4: 2003

Test Frequency Range:

30MHz to 25GHz

Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Remark
30MHz-1GHz Quasi-peak 120KHz 300KHz Quasi-peak Value
Peak 1MHz 3MHz Peak Value
Above 1GHz
Peak 1MHz 10Hz Average Value
Limit: Frequency Limit (dBuV/m @3m) Remark
30MHz-88MHz 40.0 Quasi-peak Value
88MHz-216MHz 43.5 Quasi-peak Value
216MHz-960MHz 46.0 Quasi-peak Value
960MHz-1GHz 54.0 Quasi-peak Value
54.0 Average Value
Above 1GHz
74.0 Peak Value
Test setup: Below 1GHz
T Antenna Tower
J ________ Search
EUT >3m <¢, { ,/ Antenna
4m /
RF Test
‘? —_— L Receiver
¥ I [ ! !
EbTe 08m ¢ Im \ BE
A A |:|0|:|
[ |
s

: Vo [ 1
Loty iddd

Ground Plane

Above 1GHz
=
: Antenna Tower
}....; 3m (..i........{ — Horn Antenna
EUT ¥
Am Spectrum
A m\ Analyzer
H N
H H : . |
¥ v
T | O " \ ==
able A LA -
' v Amplifier Lloo
H 1 1 1

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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Report No: GTSE12030023801

Test Procedure:

. The EUT was placed on the top of a rotating table 0.8 meters above the ground

. The EUT was set 3 meters away from the interference-receiving antenna, which

. The antenna height is varied from one meter to four meters above the ground to

. For each suspected emission, the EUT was arranged to its worst case and then

. The test-receiver system was set to Peak Detect Function and Specified

. If the emission level of the EUT in peak mode was 10dB lower than the limit

at a 3 meter camber. The table was rotated 360 degrees to determine the
position of the highest radiation.

was mounted on the top of a variable-height antenna tower.

determine the maximum value of the field strength. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

the antenna was tuned to heights from 1 meter to 4 meters and the rota table
was turned from 0 degrees to 360 degrees to find the maximum reading.

Bandwidth with Maximum Hold Mode.

specified, then testing could be stopped and the peak values of the EUT would
be reported. Otherwise the emissions that did not have 10dB margin would be
re-tested one by one using peak, quasi-peak or average method as specified
and then reported in a data sheet.

Test Instruments:

Refer to section 5.8 for details

Test mode:

Refer to section 5.3 for details

Test results:

Pass

Remark:

Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

B Below 1GHz

Frequency E:::I Al:n;?:?:ra ?_?):I: Preamp Level Limit Line a\r/:l’: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
35.25 46.97 15.14 0.14 32.20 30.05 40.00 -9.95 Vertical
45.70 52.22 14.25 0.14 32.08 34.53 40.00 -5.47 Vertical
143.83 47.94 12.86 0.31 31.95 29.16 43.50 -14.34 Vertical
239.99 53.93 10.45 0.51 32.28 32.61 46.00 -13.39 Vertical
432.55 50.84 15.53 0.85 32.09 35.13 46.00 -10.87 Vertical
616.37 45.01 19.22 1.19 31.35 34.07 46.00 -11.93 Vertical
46.02 43.59 13.03 0.14 32.08 24.68 40.00 -15.32 Horizontal
211.53 54.05 10.82 0.46 32.27 33.06 43.50 -10.44 Horizontal
283.98 50.53 12.32 0.60 32.30 31.15 46.00 -14.85 Horizontal
336.04 48.39 13.72 0.68 32.31 30.48 46.00 -15.52 Horizontal
432.55 48.02 16.07 0.85 32.09 32.85 46.00 -13.15 Horizontal
815.97 41.30 23.46 1.57 31.49 34.84 46.00 -11.16 Horizontal

Global United Technology Services Co., Ltd.

Project No.: GTSE120300238RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102
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B Above 1GHz

Report No: GTSE12030023801

‘ Test mode: ‘ 802.11b Test channel: Lowest
Peak value:
Frequency f:\?edl A::Z?:ra ?_22': Preamp Level Limit Line (L)I\I’/Ti: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4824.00 42.76 31.54 5.87 35.47 44.70 74.00 -29.30 Vertical
7236.00 43.48 36.50 7.10 35.30 51.78 74.00 -22.22 Vertical
9648.00 40.78 38.14 9.01 35.73 52.20 74.00 -21.80 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 42.77 31.54 5.87 35.47 44.71 74.00 -29.29 Horizontal
7236.00 41.37 36.50 7.10 35.30 49.67 74.00 -24.33 Horizontal
9648.00 40.82 38.14 9.01 35.73 52.24 74.00 -21.76 Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4824.00 32.66 31.54 5.87 35.47 34.60 54.00 -19.40 Vertical
7236.00 33.28 36.50 7.10 35.30 41.58 54.00 -12.42 Vertical
9648.00 30.48 38.14 9.01 35.73 41.90 54.00 -12.10 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertical
4824.00 32.57 31.54 5.87 35.47 34.51 54.00 -19.49 Horizontal
7236.00 31.07 36.50 7.10 35.30 39.37 54.00 -14.63 Horizontal
9648.00 30.42 38.14 9.01 35.73 41.84 54.00 -12.16 Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
Global United Technology Services Co., Ltd. Project No.: GTSE120300238RF
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Report No: GTSE12030023801

‘ Test mode: ‘ 802.11b Test channel: Middle
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 42.89 31.57 5.91 35.48 44.89 74.00 -29.11 Vertical
7311.00 41.85 36.48 7.14 35.28 50.19 74.00 -23.81 Vertical
9748.00 41.16 38.45 9.06 35.75 52.92 74.00 -21.08 Vertical
12185.00 * 74.00 Vertical
14682.00 * 74.00 Vertical
17179.00 * 74.00 Vertical
4874.00 43.85 31.57 5.91 35.48 45.85 74.00 -28.15 Horizontal
7311.00 42.05 36.48 7.14 35.28 50.39 74.00 -23.61 Horizontal
9748.00 40.92 38.45 9.06 35.75 52.68 74.00 -21.32 Horizontal
12185.00 * 74.00 Horizontal
14682.00 * 74.00 Horizontal
17179.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 32.79 31.57 5.91 35.48 34.79 54.00 -19.21 Vertical
7311.00 31.65 36.48 7.14 35.28 39.99 54.00 -14.01 Vertical
9748.00 30.86 38.45 9.06 35.75 42.62 54.00 -11.38 Vertical
12185.00 * 54.00 Vertical
14682.00 * 54.00 Vertical
17179.00 * 54.00 Vertical
4874.00 33.65 31.57 5.91 35.48 35.65 54.00 -18.35 Horizontal
7311.00 31.75 36.48 7.14 35.28 40.09 54.00 -13.91 Horizontal
9748.00 30.52 38.45 9.06 35.75 42.28 54.00 -11.72 Horizontal
12185.00 * 54.00 Horizontal
14682.00 * 54.00 Horizontal
17179.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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Report No: GTSE12030023801

‘ Test mode: ‘ 802.11b Test channel: Highest
Peak value:
Frequency Eee\?:I A;;i?:ra cI:_E(ﬂ)t:se Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 43.25 31.61 5.93 35.49 45.30 74.00 -28.70 Vertical
7386.00 43.28 36.52 7.16 35.24 51.72 74.00 -22.28 Vertical
9848.00 39.59 38.70 9.08 35.77 51.60 74.00 -22.40 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 43.12 31.61 5.93 35.49 4517 74.00 -28.83 Horizontal
7386.00 42.57 36.52 7.16 35.24 51.01 74.00 -22.99 Horizontal
9848.00 40.38 38.70 9.08 35.77 52.39 74.00 -21.61 Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Frequency Eee\?:I A;;i?:ra cI:_E(ﬂ)t:se Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 33.15 31.61 5.93 35.49 35.20 54.00 -18.80 Vertical
7386.00 33.08 36.52 7.16 35.24 41.52 54.00 -12.48 Vertical
9848.00 29.29 38.70 9.08 35.77 41.30 54.00 -12.70 Vertical
12310.00 * 54.00 Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4924.00 32.92 31.61 5.93 35.49 34.97 54.00 -19.03 Horizontal
7386.00 32.27 36.52 7.16 35.24 40.71 54.00 -13.29 Horizontal
9848.00 29.98 38.70 9.08 35.77 41.99 54.00 -12.01 Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
Global United Technology Services Co., Ltd. Project No.: GTSE120300238RF
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Report No: GTSE12030023801

‘ Test mode: ‘ 802.11g Test channel: lowest
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4824.00 43.32 31.54 5.87 35.47 45.26 74.00 -28.74 Vertical
7236.00 42.63 36.50 7.10 35.30 50.93 74.00 -23.07 Vertical
9648.00 40.30 38.14 9.01 35.73 51.72 74.00 -22.28 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 43.71 31.54 5.87 35.47 45.65 74.00 -28.35 Horizontal
7236.00 40.61 36.50 7.10 35.30 48.91 74.00 -25.09 Horizontal
9648.00 38.89 38.14 9.01 35.73 50.31 74.00 -23.69 Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4824.00 33.12 31.54 5.87 35.47 35.06 54.00 -18.94 Vertical
7236.00 32.33 36.50 7.10 35.30 40.63 54.00 -13.37 Vertical
9648.00 29.90 38.14 9.01 35.73 41.32 54.00 -12.68 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertica
4824.00 33.51 31.54 5.87 35.47 35.45 54.00 -18.55 Horizontal
7236.00 30.31 36.50 7.10 35.30 38.61 54.00 -15.39 Horizontal
9648.00 28.49 38.14 9.01 35.73 39.91 54.00 -14.09 Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
Global United Technology Services Co., Ltd. Project No.: GTSE120300238RF
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Report No: GTSE12030023801

‘ Test mode: ‘ 802.11g Test channel: Middle
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 43.25 31.57 5.91 35.48 45.25 74.00 -28.75 Vertical
7311.00 42.55 36.48 7.14 35.28 50.89 74.00 -23.11 Vertical
9748.00 40.83 38.45 9.06 35.75 52.59 74.00 -21.41 Vertical
12185.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4874.00 42.97 31.57 5.91 35.48 44 .97 74.00 -29.03 Horizontal
7311.00 42.21 36.48 7.14 35.28 50.55 74.00 -23.45 Horizontal
9748.00 40.61 38.45 9.06 35.75 52.37 74.00 -21.63 Horizontal
12185.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 33.05 31.57 5.91 35.48 35.05 54.00 -18.95 Vertical
7311.00 32.25 36.48 7.14 35.28 40.59 54.00 -13.41 Vertical
9748.00 30.43 38.45 9.06 35.75 42.19 54.00 -11.81 Vertical
12185.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertical
4874.00 32.77 31.57 5.91 35.48 34.77 54.00 -19.23 Horizontal
7311.00 31.91 36.48 7.14 35.28 40.25 54.00 -13.75 Horizontal
9748.00 30.21 38.45 9.06 35.75 41.97 54.00 -12.03 Horizontal
12185.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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Report No: GTSE12030023801

‘ Test mode: ‘ 802.11g Test channel: Highest
Peak value:
Frequency Eee\?:I A;;i?:ra cI:_E(ﬂ)t:se Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 43.42 31.61 5.93 35.49 45.47 74.00 -28.53 Vertical
7386.00 43.06 36.52 7.16 35.24 51.50 74.00 -22.50 Vertical
9848.00 40.14 38.70 9.08 35.77 52.15 74.00 -21.85 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 43.79 31.61 5.93 35.49 45.84 74.00 -28.16 Horizontal
7386.00 42.94 36.52 7.16 35.24 51.38 74.00 -22.62 Horizontal
9848.00 40.79 38.70 9.08 35.77 52.80 74.00 -21.20 Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Frequency Eee\?:I A;;i?:ra cI:_E(ﬂ)t:se Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 33.22 31.61 5.93 35.49 35.27 54.00 -18.73 Vertical
7386.00 32.76 36.52 7.16 35.24 41.20 54.00 -12.80 Vertical
9848.00 29.74 38.70 9.08 35.77 41.75 54.00 -12.25 Vertical
12310.00 * 54.00 Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4924.00 33.59 31.61 5.93 35.49 35.64 54.00 -18.36 Horizontal
7386.00 32.64 36.52 7.16 35.24 41.08 54.00 -12.92 Horizontal
9848.00 30.39 38.70 9.08 35.77 42.40 54.00 -11.60 Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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Report No: GTSE12030023801

‘ Test mode: ‘ 802.11n(H20) Test channel: Lowest
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4824.00 43.18 31.54 5.87 35.47 45.12 74.00 -28.88 Vertical
7236.00 42.09 36.50 7.10 35.30 50.39 74.00 -23.61 Vertical
9648.00 39.09 38.14 9.01 35.73 50.51 74.00 -23.49 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4824.00 43.87 31.54 5.87 35.47 45.81 74.00 -28.19 Horizontal
7236.00 42.10 36.50 7.10 35.30 50.40 74.00 -23.60 Horizontal
9648.00 41.51 38.14 9.01 35.73 52.93 74.00 -21.07 Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4824.00 32.88 31.54 5.87 35.47 34.82 54.00 -19.18 Vertical
7236.00 31.69 36.50 7.10 35.30 39.99 54.00 -14.01 Vertical
9648.00 28.59 38.14 9.01 35.73 40.01 54.00 -13.99 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertical
4824.00 33.57 31.54 5.87 35.47 35.51 54.00 -18.49 Horizontal
7236.00 31.70 36.50 7.10 35.30 40.00 54.00 -14.00 Horizontal
9648.00 31.01 38.14 9.01 35.73 4243 54.00 -11.57 Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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Report No: GTSE12030023801

‘ Test mode: ‘ 802.11n(H20) Test channel: Middle
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 43.68 31.57 5.91 35.48 45.68 74.00 -28.32 Vertical
7311.00 43.07 36.48 7.14 35.28 51.41 74.00 -22.59 Vertical
9748.00 40.92 38.45 9.06 35.75 52.68 74.00 -21.32 Vertical
12185.00 * 74.00 Vertical
14682.00 * 74.00 Vertical
17179.00 * 74.00 Vertical
4874.00 43.66 31.57 5.91 35.48 45.66 74.00 -28.34 Horizontal
7311.00 41.93 36.48 7.14 35.28 50.27 74.00 -23.73 Horizontal
9748.00 41.02 38.45 9.06 35.75 52.78 74.00 -21.22 Horizontal
12185.00 * 74.00 Horizontal
14682.00 * 74.00 Horizontal
17179.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 33.38 31.57 5.91 35.48 35.38 54.00 -18.62 Vertical
7311.00 32.67 36.48 7.14 35.28 41.01 54.00 -12.99 Vertical
9748.00 30.42 38.45 9.06 35.75 42.18 54.00 -11.82 Vertical
12185.00 * 54.00 Vertical
14682.00 * 54.00 Vertical
17179.00 * 54.00 Vertical
4874.00 33.36 31.57 5.91 35.48 35.36 54.00 -18.64 Horizontal
7311.00 31.53 36.48 7.14 35.28 39.87 54.00 -14.13 Horizontal
9748.00 30.52 38.45 9.06 35.75 42.28 54.00 -11.72 Horizontal
12185.00 * 54.00 Horizontal
14682.00 * 54.00 Horizontal
17179.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. “* means this data is the too weak instrument of signal is unable to test.
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Report No: GTSE12030023801

‘ Test mode: ‘ 802.11n(H20) Test channel: Highest
Peak value:
Frequency Eee\?:I A;;i?:ra cI:_E(ﬂ)t:se Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 43.28 31.61 5.93 35.49 45.33 74.00 -28.67 Vertical
7386.00 43.10 36.52 7.16 35.24 51.54 74.00 -22.46 Vertical
9848.00 41.57 38.70 9.08 35.77 53.58 74.00 -20.42 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4924.00 43.01 31.61 5.93 35.49 45.06 74.00 -28.94 Horizontal
7386.00 43.36 36.52 7.16 35.24 51.80 74.00 -22.20 Horizontal
9848.00 40.49 38.70 9.08 35.77 52.50 74.00 -21.50 Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Frequency Eee\?:I A;;i?:ra cI:_E(ﬂ)t:se Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 32.98 31.61 5.93 35.49 35.03 54.00 -18.97 Vertical
7386.00 32.70 36.52 7.16 35.24 41.14 54.00 -12.86 Vertical
9848.00 31.07 38.70 9.08 35.77 43.08 54.00 -10.92 Vertical
12310.00 * 54.00 Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4924.00 32.71 31.61 5.93 35.49 34.76 54.00 -19.24 Horizontal
7386.00 32.96 36.52 7.16 35.24 41.40 54.00 -12.60 Horizontal
9848.00 29.99 38.70 9.08 35.77 42.00 54.00 -12.00 Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2  “* means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(H40) Test channel: Lowest
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4844.00 43.37 31.55 5.89 35.47 45.34 74.00 -28.66 Vertical
7266.00 41.26 36.49 7.12 35.29 49.58 74.00 -24.42 Vertical
9688.00 40.85 38.25 9.03 35.74 52.39 74.00 -21.61 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
16884.00 * 74.00 Vertical
4844.00 42.28 31.55 5.89 35.47 44.25 74.00 -29.75 Horizontal
7266.00 41.75 36.49 7.12 35.29 50.07 74.00 -23.93 Horizontal
9688.00 40.88 38.25 9.03 35.74 52.42 74.00 -21.58 Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
16884.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4844.00 33.07 31.55 5.89 35.47 35.04 54.00 -18.96 Vertical
7266.00 31.06 36.49 7.12 35.29 39.38 54.00 -14.62 Vertical
9688.00 30.75 38.25 9.03 35.74 42.29 54.00 -11.71 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
16884.00 * 54.00 Vertical
4844.00 31.98 31.55 5.89 35.47 33.95 54.00 -20.05 Horizontal
7266.00 31.55 36.49 7.12 35.29 39.87 54.00 -14.13 Horizontal
9688.00 30.78 38.25 9.03 35.74 42.32 54.00 -11.68 Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
16884.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(H40) Test channel: Middle
Peak value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 43.74 31.57 5.91 35.48 45.74 74.00 -28.26 Vertical
7311.00 41.48 36.48 7.14 35.28 49.82 74.00 -24.18 Vertical
9748.00 40.61 38.45 9.06 35.75 52.37 74.00 -21.63 Vertical
12185.00 * 74.00 Vertical
14682.00 * 74.00 Vertical
17179.00 * 74.00 Vertical
4874.00 42.58 31.57 5.91 35.48 44.58 74.00 -29.42 Horizontal
7311.00 41.36 36.48 7.14 35.28 49.70 74.00 -24.30 Horizontal
9748.00 40.32 38.45 9.06 35.75 52.08 74.00 -21.92 Horizontal
12185.00 * 74.00 Horizontal
14682.00 * 74.00 Horizontal
17179.00 * 74.00 Horizontal
Average value:
Frequency E:va:I A;;i?:ra ?_2:? Preamp Level Limit Line (L)l\r/r?l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4874.00 33.44 31.57 5.91 35.48 35.44 54.00 -18.56 Vertical
7311.00 31.28 36.48 7.14 35.28 39.62 54.00 -14.38 Vertical
9748.00 30.51 38.45 9.06 35.75 42.27 54.00 -11.73 Vertical
12185.00 * 54.00 Vertical
14682.00 * 54.00 Vertical
17179.00 * 54.00 Vertical
4874.00 32.28 31.57 5.91 35.48 34.28 54.00 -19.72 Horizontal
7311.00 31.16 36.48 7.14 35.28 39.50 54.00 -14.50 Horizontal
9748.00 30.22 38.45 9.06 35.75 41.98 54.00 -12.02 Horizontal
12185.00 * 54.00 Horizontal
14682.00 * 54.00 Horizontal
17179.00 * 54.00 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. “*", means this data is the too weak instrument of signal is unable to test.
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‘ Test mode: ‘ 802.11n(H40) Test channel: Highest
Peak value:
Frequency Eee\?:I A;;i?:ra cI:_E(ﬂ)t:se Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4904.00 43.52 31.59 5.93 35.48 45.56 74.00 -28.44 Vertical
7356.00 41.79 36.47 7.14 35.26 50.14 74.00 -23.86 Vertical
9808.00 41.34 38.64 9.08 35.76 53.30 74.00 -20.70 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
17234.00 * 74.00 Vertical
4904.00 42.68 31.59 5.93 35.48 44.72 74.00 -29.28 Horizontal
7356.00 42.49 36.47 7.14 35.26 50.84 74.00 -23.16 Horizontal
9808.00 40.37 38.64 9.08 35.76 52.33 74.00 -21.67 Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
17234.00 * 74.00 Horizontal
Average value:
Frequency Eee\?:I A;;i?:ra cI:_E(ﬂ)t:se Preamp Level Limit Line S\r/:l: polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4904.00 33.22 31.59 5.93 35.48 35.26 54.00 -18.74 Vertical
7356.00 31.59 36.47 7.14 35.26 39.94 54.00 -14.06 Vertical
9808.00 31.24 38.64 9.08 35.76 43.20 54.00 -10.80 Vertical
12310.00 * 54.00 Vertical
14772.00 * 54.00 Vertical
17234.00 * 54.00 Vertical
4904.00 32.38 31.59 5.93 35.48 34.42 54.00 -19.58 Horizontal
7356.00 32.29 36.47 7.14 35.26 40.64 54.00 -13.36 Horizontal
9808.00 30.27 38.64 9.08 35.76 42.23 54.00 -11.77 Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
17234.00 * 54.00 Horizontal
Remark:
1 Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2  “* means this data is the too weak instrument of signal is unable to test.
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